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Appendix A1: Emission Bandwidth
Test Result
TestMode Antenna | Freq(MHz) 26db EBW [MHZ] FL[MHZ] FH[MHZ] Limit{MHZz] Verdict
1A Ant1 5180 19.32 5170.32 5189.64 - -
1A Ant1 5200 19.04 5190.64 5209.68
1A Ant1 5240 19.24 5230.56 5249.80 - -
1A Ant1 5260 20.76 5250.60 5271.36 - -
1A Ant1 5280 23.04 5269.68 5292.72 - -
1A Ant1 5320 19.16 5310.52 5329.68 - -
1A Ant1 5500 21.24 5490.24 5511.48 - -
1A Ant1 5580 29.80 5565.64 5595.44 - -
1A Ant1 5700 19.40 5690.28 5709.68 - -
1A Ant1 5745 37.44 5727.04 5764.48 - -
1A Ant1 5785 35.28 5767.76 5803.04 - -
1A Ant1 5825 34.76 5807.76 5842.52 - -
11N20SISO Ant1 5180 23.92 5169.92 5193.84 - -
11N20SISO Ant1 5200 19.76 5190.16 5209.92 - -
11N20SISO Ant1 5240 19.92 5230.20 5250.12 - -
11N20SISO Ant1 5260 19.80 5250.16 5269.96
11N20SISO Ant1 5280 18.96 5270.56 5289.52 - -
11N20SISO Ant1 5320 19.84 5310.12 5329.96 - -
11N20SISO Ant1 5500 22.32 5490.08 5512.40 - -
11N20SISO Ant1 5580 30.84 5566.16 5597.00 - -
11N20SISO Ant1 5700 19.84 5690.16 5710.00 - -
11N20SISO Ant1 5745 36.12 5727.44 5763.56 - -
11N20SISO Ant1 5785 36.44 5767.56 5804.00 - -
11N20SISO Ant1 5825 36.32 5807.32 5843.64
11N40SISO Ant1 5190 38.40 5170.80 5209.20
11N40SISO Ant1 5230 38.40 5210.88 5249.28 - -
11N40SISO Ant1 5270 38.56 5250.88 5289.44 - -
11N40SISO Ant1 5310 38.48 5290.88 5329.36
11N40SISO Ant1 5510 38.48 5490.80 5529.28 - -
11N40SISO Ant1 5550 38.40 5530.88 5569.28 - -
11N40SISO Ant1 5670 54.40 5642.00 5696.40 - -
11N40SISO Ant1 5755 60.64 5725.56 5786.20 - -
11N40SISO Ant1 5795 66.24 5764.12 5830.36 - -




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0033-RF2-A1

Page 2 of 49

Test Graphs

11A-Ant1-5180

11A-Ant1-5200

& &N
4 4
MultiView ® Spectrum . MultiView ® Spectrum .
RefLevel 2000dBm  Offset 1.00dB ® RBW 200kiz RefLevel 2000dBm  Offset 1.00dB ® RBW 200kiz
o at 30dB SWT 101ms ® VBW 1MHz Mode AutoSweep Count 100/100 . att 03 SWT 1.01ms ® VBW 1Mz Mode AutoSwesp Count 100/100
1 Frequency Sweep 19K View 1 Frequency Sweep 19K View
Mifi]  -2050d8m Mifi] 1966 d8m
) 52305600 Gz 52506000 Gz
10dBar % Myl]  572d8m 10dBar b E M2l]  683d8m
N i My IW N, o v 52413600 GHy| N i st ‘,’J” RV it 52580400 GHy|
/ \
\ [ \
10 dBim + 10 dBim
iy % iy b
B 3/ 0 L41193704 ¥ b
20 dbr——— 120280 dhor— : gt WV“ iy W N W
N W B
30dB A p N /‘WWJV[ b ”J\A,Jn,«v - P ool wv,\_w\
i VT it
50 dBim 50 dBim
60 B 60 B
(F5.24 GHz 1001 pts .0 MHz/ Span 40.0 MHz CF5.26 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table 2 Marker Table
M 1 523056 GHz -2050 dBm M 1 5.2506 GHz -19.66 dBm
M2 1 5.24136 GHz 5.72dBm M2 1 525904 GHz 6.63 dBm
D3 M1 19.24 MHz 01848 D3 M1 20.76 MHz 01348
Moo NN 5 P55E

T o WBUD
LLETY 2t

Measuring.

02:05:33 T 04/23/2025

11A-Ant1-5240

02:12:54 T 04/23/2025

11A-Ant1-5260



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0033-RF2-A1 Page 3 of 49

A
&

)

Ref Level 20.00dBm  Offset 1.00d ® RBW 200 khz

. At 08 SWT 101ms & VBW 1Mz Mode AutoSweep Count 100/100
1 Frequency Sweep 1Pk
76
5 52896800 Gtz
10t v Ml 634dbm
w K
- o Vi e s rato] 52813600 GH
1
f \
10 b
W \
0 119,660 Bl A
Vi \Vj Ao,
b ™ m
30 dio
50 b
60 B
(F5.28 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
Mi 1 5.26968 GHz -19.76 dBm
M2 1 528136 GHz 634 dBm
D3 M1 23.04 MHz -1.53dB

Measuring...  [FENENNEEN = ”‘;NH
02:17:41 T 04/23/2025

11A-Ant1-5280 11A-Ant1-5320

A
&

)

Ref Level 20.00dBm  Offset 1.00d ® RBW 200 khz

o a 20dB SWT 101ms @ VBW 1MHz Mode AutoSwesp Count 100/100
1 Frequency Sweep Tk
1964 dBm
& 543000
Ry " v M2li]  6s2dém
N it Saidisl [”“J ) rani, 55013600 GH
iy
. |
20 d——t—H1-19380d Y.
' i T v
e ey,
Y B
50 dB
60 dbnr
(F5.5GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
Mi 1 549024 GHz -19.64 dBm
M2 1 550136 GHz 6.62dBm
D3 M1 21.24 MHz 03248

Measuring...  [FENENNEEN = w;’;g{ fi

02:27:40 T 04/23/2025

11A-Ant1-5500 11A-Ant1-5580



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0033-RF2-A1 Page 4 of 49

11A-Ant1-5700 11A-Ant1-5745

11A-Ant1-5785 11A-Ant1-5825



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0033-RF2-A1

Page 5 of 49

4«8}
Reflevel 2000dim  Offset 1.00d8 ® RBW 200Kz
- Att 30d8 SWT 101ms® VBW 1MHz Mode Auto Sweep Count 100/100
1 Frequency Sweep 1Pk View
1] -2063d8m
51901600 GHz
Ly 5] Ml 577dem
N o AT " 52013200 GHy
v
/ 3
\
B 20 ~
2023 = i
" saf M
Tl T v
60 B
(F5.2GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
Mi 1 519016 GHz -2063 dBm
M2 1 520132 GHz 5.77dBm
D3 M1 19.76 MHz 01348
Mesuig.. NNNNN 5 55D
05:44:32 TH 04/23/2025
11N20SISO-Ant1-5180 11N20SISO-Ant1-5200
Malti Spectrum Spectrum
Ret Level 2000dBm  Offset 1.00d3 ® RBW 200Kz Ret Level 2000dBm  Offset 1.00d3 ® RBW 200Kz
At 30d8 SWT 101ms® VBW 1MHz Mode Auto Sweep Count 100/100 - At 30d8 SWT 101ms® VBW 1MHz Mode Auto Sweep Count 100/100
1 Frequency Sweep 1Pk View 1 Frequency Sweep 1Pk View
-20.17 dBm -1851 dBm
52302000 GHz & 52501600 GHz
10dBar ¥ M2l 5.95d8m| 10dBar v M2l]  638dBm|
N Kl foan | AP e regan sl 52413200 GHy N L Moot | pod B SV NP 7 52613600 GHy|
o
o 11942041 '
20 dBm———H1-20.050 d y 20 dbir———+H1- 3
A Al Moo v,
s A% A ol
o AR AN, - A Y
dir ¥ 30 i
\
60 B 60 B
(F5.24 GHz 1001 pts .0 MHz/ Span 40.0 MHz CF5.26 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table 2 Marker Table
Mi 1 52302GHz -20.17 dBm Mi 1 525016 GHz -1951 dBm
M2 1 524132 GHz 595 dBm M2 1 526136 GHz 658 dBm
D3 M1 19.92 MHz 01548 D3 M1 19.8 MHz 038d8

i o NBUD
s

Mesuing..

05:45:53 T 04/23/2025

11N20SISO-Ant1-5240

Mesuing..

05:47:30 T 04/23/2025

11N20SISO-Ant1-5260



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0033-RF2-A1 Page 6 of 49

11N20SISO-Ant1-5280 11N20SISO-Ant1-5320

11N20SISO-Ant1-5500 11N20SISO-Ant1-5580



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0033-RF2-A1 Page 7 of 49

11N20SISO-Ant1-5700 11N20SISO-Ant1-5745

11N20SISO-Ant1-5785 11N20SISO-Ant1-5825



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0033-RF2-A1 Page 8 of 49

11N40SISO-Ant1-5190 11N40SISO-Ant1-5230

11N40SISO-Ant1-5270 11N40SISO-Ant1-5310



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0033-RF2-A1

Page 9 of 49

11N40SISO-Ant1-5510

11N40SISO-Ant1-5670

11N40SISO-Ant1-5550

Ref Level 20.00dBm  Offset 1.00dB ® RBW 500 khz

Count 100/100

o At 3008 SWT 101ms ® VBW 2Miz Mode AutoSweep
1 Frequency Sweep
MIft]  -21.03 dBm
57255600 Gz
10dBar v My1l]  527d8m
gt A sk BRI 57602000 GHz|
T s
\
T \
P — L \ P
; 5 J‘\rlﬁ‘,zg\bpu Ly VAU AYA v WA
o L
it
50 dBn
-60 B
(CF5.755 GHz 1001 pts 8.0MHz/ Span 80.0 MHz
2 Marker Table
Ml 1 5.72556 GHz -21.03 dBm
M2 1 5.7602 GHz 5.27dBm
B M1 60.64 MHz 01648

09:47:16 LF  04/24/2025

11N40SISO-Ant1-5755



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0033-RF2-A1

Page 10 of 49

MultView *  Spectum - |

Ref Level 20.00dBm  Offset 1.00dB ® RBW 500 khz

- At 30dB SWT 101ms ® VBW 2MHz Mode AutoSweep Count 100/100
1 Frequency Sweep 1Pk View
Mi[l]  -22.23d8m
57641200 GHz
10dBar M Myl]  453dBm
K A ,mwl\ i | 57932000 GHz
e k!
10 dBm- / \
/ \
\
A1 21470 B VT o
wi's g VY My
il
50 dBm
-60 B
CF5.795 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
Mi 1 5.76412 GHz -2.23dBm
M2 1 579324 GHz 453 dBm
D3 M1 66.24 MHz 051d8

Measuring...  [FENENNEEN & 1“;‘1 Y: }

09:50:03 L 04/24/2025

11N40SISO-Ant1-5795



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0033-RF2-A1

Page 11 of 49

Appendix A2: Occupied channel bandwidth

Test Result
Test Mode Antenna Freq(MHz) OCB [MHZz] FL[MHZ] FH[MHZ] Limit{MHZz] Verdict
11A Ant1 5180 16.841 5171.6451 5188.4863
11A Ant1 5200 16.742 5191.7167 5208.4586
11A Ant1 5240 16.8 5231.7624 5248.5621
11A Ant1 5260 17.137 5251.6581 5268.7955
11A Ant1 5280 17.246 5271.6378 5288.8839
11A Ant1 5320 16.904 5311.6743 5328.5779
11A Ant1 5500 17.314 5491.4348 5508.7486
11A Ant1 5580 18.54 5571.0324 5589.5723
11A Ant1 5700 16.836 5691.6017 5708.4376
11A Ant1 5745 26.836 5732.1271 5758.9629
11A Ant1 5785 24.319 5773.6266 5797.9452
11A Ant1 5825 2498 5812.7532 5837.7336
11N20SISO Ant1 5180 18.146 5170.9247 5189.0703
11N20SISO Ant1 5200 17.746 5191.1899 5208.9361
11N20SISO Ant1 5240 17.814 5231.2441 5249.0584
11N20SISO Ant1 5260 17.776 5251.2268 5269.0030
11N20SISO Ant1 5280 16.841 5271.7090 5288.5496
11N20SISO Ant1 5320 17.965 5311.0851 5329.0500
11N20SISO Ant1 5500 18.171 5491.1226 5509.2932
11N20SISO Ant1 5580 19.557 5570.5608 5590.1174
11N20SISO Ant1 5700 17.696 5691.2558 5708.9523
11N20SISO Ant1 5745 25.621 5732.4139 5758.0351
11N20SISO Ant1 5785 25.553 5772.6037 5798.1566
11N20SISO Ant1 5825 25.087 5812.9372 5838.0242
11N40SISO Ant1 5190 35.323 5172.4210 5207.7444
11N40SISO Ant1 5230 35.235 5212.4831 5247.7177
11N40SISO Ant1 5270 35.34 5252.4846 5287.8250
11N40SISO Ant1 5310 35.152 5292.5462 5327.6980
11N40SISO Ant1 5510 35.194 5492.4872 5527.6814
11N40SISO Ant1 5550 35.267 5532.4508 5567.7181
11N40SISO Ant1 5670 35.561 5652.3101 5687.8713
11N40SISO Ant1 5755 35.96 5737.1861 5773.1459
11N40SISO Ant1 5795 35.843 5777.2003 5813.0435
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Appendix A3: Min emission bandwidth

Test Result B4

TestMode Antenna | Freq(MHz) 6db EBW [MHZz] FL[MHz] FH[MHZz] Limit{MHZz] Verdict
11A Ant1 5745 15.12 5737.40 5752.52 0.5 PASS
11A Ant1 5785 15.12 5777.40 5792.52 0.5 PASS
11A Ant1 5825 15.12 5817.40 5832.52 0.5 PASS

11N20SISO Ant1 5745 13.88 5738.68 5752.56 0.5 PASS
11N20SISO Ant1 5785 15.12 5777 .44 5792.56 0.5 PASS
11N20SISO Ant1 5825 15.08 5817.48 5832.56 0.5 PASS
11N40SISO Ant1 5755 32.56 5738.76 5771.32 0.5 PASS
11N40SISO Ant1 5795 31.28 5778.76 5810.04 0.5 PASS




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0033-RF2-A1 Page 22 of 49

Test Graphs B4
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Appendix B: Duty Cycle

Test Result
Transmission Transmission Duty Cycle
TestMode Antenna Freq(MHz) Limit Verdict
Duration [ms] Period [ms] [%]
11A Ant1 5180 2.06 2.19 94.06
11A Ant1 5200 2.07 2.19 94.52
11A Ant1 5240 2.07 2.28 90.79
11A Ant1 5260 2.06 2.22 92.79
11A Ant1 5280 2.07 2.28 90.79
11A Ant1 5320 2.06 2.28 90.35
11A Ant1 5500 2.06 2.23 92.38
11A Ant1 5580 2.07 2.27 91.19
11A Ant1 5700 2.06 2.29 89.96
11A Ant1 5745 2.06 2.29 89.96
11A Ant1 5785 2.07 2.24 92.41
11A Ant1 5825 2.07 2.28 90.79
11N20SISO Ant1 5180 1.91 212 90.09
11N20SISO Ant1 5200 1.92 2.07 92.75
11N20SISO Ant1 5240 1.93 2.1 91.47
11N20SISO Ant1 5260 1.93 2.15 89.77
11N20SISO Ant1 5280 2.07 2.54 81.50
11N20SISO Ant1 5320 1.93 2.10 91.90
11N20SISO Ant1 5500 1.92 2.1 91.00
11N20SISO Ant1 5580 1.92 213 90.14
11N20SISO Ant1 5700 1.93 2.16 89.35
11N20SISO Ant1 5745 1.93 2.16 89.35
11N20SISO Ant1 5785 1.93 2.09 92.34
11N20SISO Ant1 5825 1.92 2.10 91.43
11N40SISO Ant1 5190 0.94 1.16 81.03
11N40SISO Ant1 5230 0.95 1.12 84.82
11N40SISO Ant1 5270 0.94 1.14 82.46
11N40SISO Ant1 5310 0.94 1.17 80.34
11N40SISO Ant1 5510 0.94 1.18 79.66
11N40SISO Ant1 5550 0.95 1.17 81.20
11N40SISO Ant1 5670 0.95 1.17 81.20
11N40SISO Ant1 5755 0.94 1.17 80.34
11N40SISO Ant1 5795 0.94 1.12 83.93
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Test Graphs

NTNV-11A-Ant1-5180 NTNV-11A-Ant1-5200

NTNV-11A-Ant1-5240 NTNV-11A-Ant1-5260



	Appendix A1: Emission Bandwidth
	Test Result
	Test Graphs

	Appendix A2: Occupied channel bandwidth
	Test Result
	Test Graphs

	Appendix A3: Min emission bandwidth
	Test Result B4
	Test Graphs B4

	Appendix B: Duty Cycle
	Test Result
	Test Graphs


